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CHANGZHOU NEWWIDE KNITTING & DYEING CO., LTD 

 

 

UNIT 9 NO.159 TIANZHOU ROAD, SHANGHAI 
 

 
  

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A)Knitted fabric 
 

 
  

 
 

 

Buyer : Polyconcept-Trimark 
 

 

Sample Color : (A)BLACK 
 

 

Composition : (A)65%BCI COTTON 35%RECYCLE POLY 
 

 

End Use : (A)GARMENT 
 

 

Style No. : 18144-98144-18223-98223-18221-98221 
 

 

Order No. : FS2108162 
 

 

Supplier : NEWWIDE 
 

 

Country of Destination : Canada 
 

 
  

Proposed Care Instruction : 
  

 

Close all fastenings, machine wash cold inside out with like colors, gentle cycle, 
do not use fabric softener, do not bleach, tumble dry inside out at low 
temperature, low iron if necessary, do not iron decoration, do not dry clean 

 

 
  

Sample Receiving Date : Aug 27, 2021 
 

 

Testing Period : Aug 27, 2021 - Aug 30, 2021 
 

     
 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
  

Test Performed : Selected test(s) as requested by applicant  
 

 
    
 

Conclusion A Remark 
Dimensional Stability To Washing FAIL (A)See result 

 

 

 
     
 

Remark(s) : FAIL=Below Client‘s Requirement 
 

 
 
  

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 
 

      
    

      
      
 

Eric Chen (Account Executive) 
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Test Result 
 
     
 

Dimensional Stability To Washing 
 

    
 

(AATCC TM 135-2018t; Option 1, Machine wash at 80±5°F with 1.8 kg total loading (Type 1 ballast + specimen) 
and 66±1g of 1993 AATCC Standard Reference Detergent, Delicate cycle, Tumble Dry Delicate, close all 
fastenings, wash inside out, do not use fabric softener, tumble dry inside out, do not iron decoration) 

 

    
 

After 5 Washes 

 

    
 

- Unit 
 

A Requirement 

Lengthwise % -4.8 +/-3% 
Widthwise % -2.9 +/-3% 

 

  

    
 

Remark: (+)Means Growth; (-)Means Shrinkage 
 

 
  

Sample Photo 
 

  

 

  

 
The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 

***End of Report*** 
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